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 2022  אפריל

 ,ה /נכבד ת /רוקח, ה /נכבד  ה /רופא

 שלום רב, 

 
                                                             : הנדון                

 שינוי התוויה 

 עדכון עלוני התכשיר  

ZOLGENSMA, suspension for infusion, I.V    
 ורידי -תרחיף לעירוי תוך, זולג'נסמה 

 

 . בהתאם עלוני התכשיר עדכון  והתווית התכשיר בשינוי רישום  על  להודיע מבקשת   מ"בע ישראל  נוברטיס חברת

 . מעל גיל שנתיים() לטיפול בתכשירגיל  הגבלת  ממסירה ו ודמת מחליפה את ההתוויה הק  החדשהההתוויה 

 . 2023 אפריל ב עודכנו  ולצרכן לרופא העלונים 

  לבעל פניה  ידי-על  מודפסים לקבלם וניתן  הבריאות משרד שבאתר  התרופות  במאגר לפרסום  נשלחו  העלונים 
 , תל אביב 7126 ד ", ת 6"מ, תוצרת הארץ בע ישראל   נוברטיס: הרישום 

 התווית התכשיר:  

Zolgensma is indicated for the treatment of: 
- patients with 5q spinal muscular atrophy (SMA) with a bi-allelic mutation in the SMN1 

gene and a clinical diagnosis of SMA Type 1, or 
- patients with 5q SMA with a bi-allelic mutation in the SMN1 gene and up to 3 copies of 

the SMN2 gene. 

                                                                  חומר פעיל:
vg/mL  13 Onasemnogene abeparvovec 2.0 × 10 

 

 רופא עלון ל
1. NAME OF THE MEDICINAL PRODUCT 

 

ZOLGENSMA 

     Patient safety information card 

     The marketing of Zolgensma is subject to a risk management plan (RMP) including a `Patient   

safety information card`. The `Patient safety information card`, emphasizes important safety 

information that the patient should be aware of before and during treatment. 

     Please explain to the patient the need to review the card before starting treatment. 

WARNING: SERIOUS LIVER INJURY AND ACUTE LIVER FAILURE 

•  Cases of acute liver failure with fatal outcomes have been reported. Acute serious liver   

injury and elevated aminotransferases can also occur with onasemnogene abeparvovec (see 

section 4.4).  

•   Patients with preexisting liver impairment may be at higher risk (see sections 4.2 and 4.4). 

•   Prior to infusion, assess liver function of all patients by clinical examination and laboratory 

testing. Administer systemic corticosteroid to all patients before and after onasemnogene 

abeparvovec infusion. Continue to monitor liver function for at least 3 months after 

infusion, and at other times as clinically indicated (see sections 4.2 and 4.4).  
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2. QUALITATIVE AND QUANTITATIVE COMPOSITION 

 

2.1 General description 

 

Onasemnogene abeparvovec is a gene therapy medicinal product that expresses the human survival motor 

neuron (SMN) protein. It is a non-replicating recombinant adeno-associated virus serotype 9 (AAV9) based 

vector containing the cDNA of the human SMN gene under the control of the cytomegalovirus 

enhancer/chicken-β-actin-hybrid promoter. 

 

Onasemnogene abeparvovec is produced in human embryonic kidney cells by recombinant DNA 

technology. 

 

2.2 Qualitative and quantitative composition 

 

Each mL contains onasemnogene abeparvovec with a nominal concentration of 2 × 1013 vector genomes 

(vg). Vials will contain an extractable volume of not less than either 5.5 mL or 8.3 mL. The total number of 

vials and combination of fill volumes in each finished pack will be customised to meet dosing requirements 

for individual patients depending on their weight (see sections 4.2 and 6.5). 

 

Excipient with known effect 

This medicinal product contains 0.2 mmol sodium per mL. 

 

For the full list of excipients, see section 6.1. 

 

 

3. PHARMACEUTICAL FORM 

 

Suspension for infusion. 

A clear to slightly opaque, colourless to faint white solution, free of visible particulates  

 

 

4. CLINICAL PARTICULARS 

 

4.1 Therapeutic indications 

 

Zolgensma is indicated for the treatment of: 

- patients with 5q spinal muscular atrophy (SMA) with a bi-allelic mutation in the SMN1 gene and a 

clinical diagnosis of SMA Type 1, or 

- patients with 5q SMA with a bi-allelic mutation in the SMN1 gene and up to 3 copies of the SMN2 

gene. 

 

4.2 Posology and method of administration 

 

Treatment should be initiated and administered in clinical centres and supervised by a physician 

experienced in the management of patients with SMA. 

 

Before administration of onasemnogene abeparvovec, baseline laboratory testing is required, including, but 

not limited to: 

• AAV9 antibody testing using an appropriately validated assay, 

• liver function: alanine aminotransferase (ALT), aspartate aminotransferase (AST), total bilirubin, 

albumin, prothrombin time, partial thromboplastin time (PTT), and international normalised ratio 

(INR), 

• creatinine, 
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• complete blood count (including haemoglobin and platelet count), and 

• troponin-I. 

 

The need for close monitoring of liver function, platelet count and troponin-I after administration and the 

need for corticosteroid treatment are to be considered when establishing the timing of onasemnogene 

abeparvovec treatment (see section 4.4). 

 

Due to the increased risk of serious systemic immune response, it is recommended that patients are 

clinically stable in their overall health status (e.g. hydration and nutritional status, absence of infection) 

prior to onasemnogene abeparvovec infusion. In case of acute or chronic uncontrolled active infections, 

treatment should be postponed until the infection has resolved and the patient is clinically stable (see sub-

sections 4.2 ‘Immunomodulatory regimen’ and 4.4 ‘Systemic immune response’). 

 

Posology 

 

For single-dose intravenous infusion only. 

 

Patients will receive a dose of nominal 1.1 x 1014 vg/kg onasemnogene abeparvovec. The total volume is 

determined by patient body weight. 

 

Table 1 gives the recommended dosing for patients who weigh 2.6 kg to 21.0 kg. 

 

Table 1 Recommended dosing based on patient body weight 

Patient weight range (kg) Dose (vg) Total volume of dose a (mL) 

2.6 – 3.0 3.3 × 1014 16.5 

3.1 – 3.5 3.9 × 1014 19.3 

3.6 – 4.0 4.4 × 1014 22.0 

4.1 – 4.5 5.0 × 1014 24.8 

4.6 – 5.0 5.5 × 1014 27.5 

5.1 – 5.5 6.1 × 1014 30.3 

5.6 – 6.0 6.6 × 1014 33.0 

6.1 – 6.5 7.2 × 1014 35.8 

6.6 – 7.0 7.7 × 1014 38.5 

7.1 – 7.5 8.3 × 1014 41.3 

7.6 – 8.0 8.8 × 1014 44.0 

8.1 – 8.5 9.4 × 1014 46.8 

8.6 – 9.0 9.9 × 1014 49.5 

9.1 – 9.5 1.05 × 1015 52.3 

9.6 – 10.0 1.10 × 1015 55.0 

10.1 – 10.5 1.16 × 1015 57.8 

10.6 – 11.0 1.21 × 1015 60.5 

11.1 – 11.5 1.27 × 1015 63.3 

11.6 – 12.0 1.32 × 1015 66.0 

12.1 – 12.5 1.38 × 1015 68.8 

12.6 – 13.0 1.43 × 1015 71.5 

13.1 – 13.5 1.49 × 1015 74.3 
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Patient weight range (kg) Dose (vg) Total volume of dose a (mL) 

13.6 – 14.0 1.54 × 1015 77.0 

14.1 – 14.5 1.60 × 1015 79.8 

14.6 – 15.0 1.65 × 1015 82.5 

15.1 – 15.5 1.71 × 1015 85.3 

15.6 – 16.0 1.76 × 1015 88.0 

16.1 – 16.5 1.82 × 1015 90.8 

16.6 – 17.0 1.87 × 1015 93.5 

17.1 – 17.5 1.93 × 1015 96.3 

17.6 – 18.0 1.98 × 1015 99.0 

18.1 – 18.5 2.04 × 1015 101.8 

18.6 – 19.0 2.09 × 1015 104.5 

19.1 – 19.5 2.15 × 1015 107.3 

19.6 – 20.0 2.20 × 1015 110.0 

20.1 – 20.5 2.26 × 1015 112.8 

20.6 – 21.0 2.31 × 1015 115.5 
a NOTE: Number of vials per kit and required number of kits is weight-dependent. Dose volume is 

calculated using the upper limit of the patient weight range. 

 

Immunomodulatory regimen 

An immune response to the AAV9 capsid will occur after administration of onasemnogene abeparvovec 

(see section 4.4). This can lead to elevations in liver aminotransferases, elevations of troponin I, or 

decreased platelet counts (see sections 4.4 and 4.8). To dampen the immune response immunomodulation 

with corticosteroids is recommended. Where feasible, the patient’s vaccination schedule should be adjusted 

to accommodate concomitant corticosteroid administration prior to and following onasemnogene 

abeparvovec infusion (see section 4.5). 

 

Prior to initiation of the immunomodulatory regimen and prior to administration of onasemnogene 

abeparvovec, the patient must be checked for signs and symptoms of active infectious disease of any 

nature. 

 

Starting 24 hours prior to infusion of onasemnogene abeparvovec it is recommended to initiate an 

immunomodulatory regimen following the schedule below (see Table 2). If at any time patients do not 

respond adequately to the equivalent of 1 mg/kg/day oral prednisolone, based on the patient’s clinical 

course, prompt consultation with a paediatric gastroenterologist or hepatologist and adjustment to the 

recommended immunomodulatory regimen, including increased dose, longer duration or prolongation of 

corticosteroid taper, should be considered (see section 4.4). If oral corticosteroid therapy is not tolerated 

intravenous corticosteroid may be considered as clinically indicated. 
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Table 2 Pre- and post-infusion immunomodulatory regimen 

Pre-infusion 24 hours prior to onasemnogene 

abeparvovec 

Prednisolone orally 1 mg/kg/day 

(or equivalent if another 

corticosteroid is used) 

Post-infusion 30 days (including the day of administration 

of onasemnogene abeparvovec) 

Prednisolone orally 1 mg/kg/day 

(or equivalent if another 

corticosteroid is used) 

Followed by 28 days: 

 

For patients with unremarkable findings 

(normal clinical exam, total bilirubin, and 

whose ALT and AST values are both below 

2 × upper limit of normal (ULN) at the end 

of the 30 days period: 

 

or 

 

Systemic corticosteroids should be 

tapered gradually. 

 

Tapering of prednisolone (or 

equivalent if another corticosteroid 

is used), e.g. 2 weeks at 

0.5 mg/kg/day and then 2 weeks at 

0.25 mg/kg/day oral prednisolone 

 

For patients with liver function 

abnormalities at the end of the 30 days 

period: continuing until the AST and ALT 

values are below 2 × ULN and all other 

assessments (e.g. total bilirubin) return to 

normal range, followed by tapering over 

28 days or longer if needed. 

Systemic corticosteroids 

(equivalent to oral prednisolone 

1 mg/kg/day) 

 

Systemic corticosteroids should be 

tapered gradually. 

 

Liver function (ALT, AST, total bilirubin) should be monitored at regular intervals for at least 3 months 

following onasemnogene abeparvovec infusion (weekly in the first month and during the entire 

corticosteroid taper period, followed by every two weeks for another month), and at other times as 

clinically indicated. Patients with worsening liver function test results and/or signs or symptoms of acute 

illness should be promptly clinically assessed and monitored closely (see section 4.4). 

 

If another corticosteroid is used by the physician in place of prednisolone, similar considerations and 

approach to taper the dose after 30 days should be taken as appropriate. 

 

Special populations 

 

Renal impairment 

The safety and efficacy of onasemnogene abeparvovec have not been established in patients with renal 

impairment and onasemnogene abeparvovec therapy should be carefully considered. A dose adjustment 

should not be considered. 

 

Hepatic impairment 

Patients with ALT, AST, total bilirubin levels (except due to neonatal jaundice) >2 × ULN or positive 

serology for hepatitis B or hepatitis C have not been studied in clinical studies with onasemnogene 

abeparvovec. Onasemnogene abeparvovec therapy should be carefully considered in patients with hepatic 

impairment (see sections 4.4 and 4.8). A dose adjustment should not be considered. 

 

0SMN1/1SMN2 genotype 

No dose adjustment should be considered in patients with a bi-allelic mutation of the SMN1 gene and only 

one copy of SMN2 (see section 5.1). 

 

Anti-AAV9 antibodies 

No dose adjustment should be considered in patients with baseline anti-AAV9 antibody titres above 1:50 

(see section 4.4). 
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Paediatric population 

The safety and efficacy of onasemnogene abeparvovec in premature neonates before reaching full-term 

gestational age have not been established. No data are available. Administration of onasemnogene 

abeparvovec should be carefully considered because concomitant treatment with corticosteroids may 

adversely affect neurological development. 

 

There is limited experience in patients 2 years of age and older or with body weight above 13.5 kg. The 

safety and efficacy of onasemnogene abeparvovec in these patients have not been established. Currently 

available data are described in section 5.1. A dose adjustment should not be considered (see Table 1). 

 

Method of administration 

 

For intravenous use. 

 

Onasemnogene abeparvovec is administered as a single-dose intravenous infusion. It should be 

administered with a syringe pump as a single intravenous infusion with a slow infusion of approximately 

60 minutes. It must not be administered as an intravenous push or bolus. 

 

Insertion of a secondary (‘back-up’) catheter is recommended in case of blockage in the primary catheter. 

Following completion of infusion, the line should be flushed with sodium chloride 9 mg/mL (0.9%) 

solution for injection. 

 

Precautions to be taken before handling or administering the medicinal product 

This medicinal product contains a genetically-modified organism. Healthcare professionals should 

therefore take appropriate precautions (use of gloves, safety goggles, laboratory coat and sleeves) when 

handling or administering the product (see section 6.6). 

 

For detailed instructions on the preparation, handling, accidental exposure and disposal (including proper 

handling of bodily waste) of onasemnogene abeparvovec, see section 6.6. 

 

4.3 Contraindications 

 

Hypersensitivity to the active substance or to any of the excipients listed in section 6.1. 

 

4.4 Special warnings and precautions for use 

 

Traceability 

In order to improve the traceability of biological medicinal products, the name and the batch number of the 

administered product should be clearly recorded. 

 

Pre-existing immunity against AAV9 

Anti-AAV9 antibody formation can take place after natural exposure. There have been several studies on 

the prevalence of AAV9 antibodies in the general population that show low rates of prior exposure to 

AAV9 in the paediatric population. Patients should be tested for the presence of AAV9 antibodies prior to 

infusion with onasemnogene abeparvovec. Re-testing may be performed if AAV9 antibody titres are 

reported as above 1:50. It is not yet known whether or under what conditions onasemnogene abeparvovec 

can be safely and effectively administered in the presence of anti-AAV9 antibodies above 1:50 (see 

sections 4.2 and 5.1). 

 

Advanced SMA 

Since SMA results in progressive and non-reversible damage to motor neurons, the benefit of 

onasemnogene abeparvovec in symptomatic patients depends on the degree of disease burden at the time of 

treatment, with earlier treatment resulting in potential higher benefit. While advanced symptomatic SMA 
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patients will not achieve the same gross motor development as unaffected healthy peers they may clinically 

benefit from gene replacement therapy, dependent on the advancement of disease at the time of treatment 

(see section 5.1). 

 

The treating physician should consider that the benefit is seriously reduced in patients with profound 

muscle weakness and respiratory failure, patients on permanent ventilation, and patients not able to 

swallow. 

 

The benefit/risk profile of onasemnogene abeparvovec in patients with advanced SMA, kept alive through 

permanent ventilation and without the ability to thrive, is not established. 

 

Immunogenicity 

An immune response to the AAV9 capsid will occur after infusion of onasemnogene abeparvovec, 

including antibody formation against the AAV9 capsid and T-cell mediated immune response, despite the 

immunomodulatory regimen recommended in section 4.2 (see also sub-section ‘Systemic immune response’ 

below). 

 

Hepatotoxicity 

Immune-mediated hepatotoxicity is generally manifested as elevated ALT and/or AST levels. Acute 

serious liver injury and acute liver failure, including fatal cases, have been reported with onasemnogene 

abeparvovec use, typically within 2 months after infusion and despite receiving corticosteroids before and 

after infusion. Immune-mediated hepatotoxicity may require adjustment of the immunomodulatory regimen 

including longer duration, increased dose, or prolongation of the corticosteroid taper. 

 

• The risks and benefits of onasemnogene abeparvovec therapy should be carefully considered in 

patients with pre-existing hepatic impairment. 

• Patients with pre-existing hepatic impairment or acute hepatic viral infection may be at higher risk of 

acute serious liver injury (see section 4.2). 

• Administration of AAV vector often results in aminotransferase elevations. 

• Acute serious liver injury and acute liver failure have occurred with onasemnogene abeparvovec. 

Cases of acute liver failure with fatal outcome have been reported (see section 4.8). 

• Prior to infusion, liver function of all patients should be assessed by clinical examination and 

laboratory testing (see section 4.2). 

• In order to mitigate potential aminotransferase elevations, a systemic corticosteroid should be 

administered to all patients before and after onasemnogene abeparvovec infusion (see section 4.2). 

• Liver function should be monitored at regular intervals for at least 3 months after infusion, and at 

other times as clinically indicated (see section 4.2). 

• Patients with worsening liver function test results and/or signs or symptoms of acute illness should 

be promptly clinically assessed and monitored closely. 

• In case hepatic injury is suspected, prompt consultation with a paediatric gastroenterologist or 

hepatologist, adjustment of the recommended immunomodulatory regimen and further testing is 

recommended (e.g. albumin, prothrombin time, PTT, and INR). 

 

AST/ALT/total bilirubin should be assessed weekly for the first month after onasemnogene abeparvovec 

infusion and during the entire corticosteroid taper period. Tapering of prednisolone should not be 

considered until AST/ALT levels are less than 2 × ULN and all other assessments (e.g. total bilirubin) 

return to normal range (see section 4.2). If the patient is clinically stable with unremarkable findings at the 

end of the corticosteroid taper period, liver function should continue to be monitored every two weeks for 

another month. 
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Thrombocytopenia 

Transient decreases in platelet counts, some of which met the criteria for thrombocytopenia, were observed 

in onasemnogene abeparvovec clinical studies. In most cases, the lowest platelet value occurred the first 

week following onasemnogene abeparvovec infusion. 

 

Post-marketing cases with platelet count <25 x 109/L have been reported to occur within two weeks 

following administration. 

 

Platelet counts should be obtained before onasemnogene abeparvovec infusion and should be closely 

monitored within the first two weeks following infusion and on a regular basis afterwards, at least weekly 

for the first month and every other week for the second and third months until platelet counts return to 

baseline. 

 

Thrombotic microangiopathy 

Cases of thrombotic microangiopathy (TMA) have been reported with onasemnogene abeparvovec (see 

section 4.8). Cases generally occurred within the first two weeks after onasemnogene abeparvovec 

infusion. TMA is an acute and life-threatening condition, which is characterised by thrombocytopenia and 

microangiopathic haemolytic anaemia. Fatal outcomes have been reported. Acute kidney injury has also 

been observed. In some cases, concurrent immune system activation (e.g. infections, vaccinations) has been 

reported (see sections 4.2 and 4.5 for information on administration of vaccinations). 

 

Thrombocytopenia is a key feature of TMA, therefore platelet counts should be closely monitored within 

the first two weeks following infusion and on a regular basis afterwards (see sub-section 

‘Thrombocytopenia’). In case of thrombocytopenia, further evaluation including diagnostic testing for 

haemolytic anaemia and renal dysfunction should be undertaken promptly. If patients show clinical signs, 

symptoms or laboratory findings consistent with TMA, a specialist should be consulted immediately to 

manage TMA as clinically indicated. Caregivers should be informed about signs and symptoms of TMA 

and should be advised to seek urgent medical care if such symptoms occur. 

 

Elevated troponin-I 

Increases in cardiac troponin-I levels following infusion with onasemnogene abeparvovec were observed 

(see section 4.8). Elevated troponin-I levels found in some patients may indicate potential myocardial tissue 

injury. Based on these findings and the observed cardiac toxicity in mice, troponin-I levels should be 

obtained before onasemnogene abeparvovec infusion and monitored for at least 3 months following 

onasemnogene abeparvovec infusion or until levels return to within normal reference range for SMA 

patients. Consider consultation with a cardiac expert as needed. 

 

Systemic immune response 

Due to the increased risk of serious systemic immune response, it is recommended that patients are 

clinically stable in their overall health status (e.g. hydration and nutritional status, absence of infection) 

prior to onasemnogene abeparvovec infusion. Treatment should not be initiated concurrently to active 

infections, either acute (such as acute respiratory infections or acute hepatitis) or uncontrolled chronic 

(such as chronic active hepatitis B), until the infection has resolved and the patient is clinically stable (see 

sections 4.2 and 4.4). 

 

The immunomodulatory regimen (see section 4.2) might also impact the immune response to infections 

(e.g. respiratory), potentially resulting in more severe clinical courses of the infection. Patients with 

infection were excluded from participation in clinical trials with onasemnogene abeparvovec. Increased 

vigilance in the prevention, monitoring, and management of infection is recommended before and after 

onasemnogene abeparvovec infusion. Seasonal prophylactic treatments, that prevent respiratory syncytial 

virus (RSV) infections, are recommended and should be up to date. Where feasible, the patient’s 

vaccination schedule should be adjusted to accommodate concomitant corticosteroid administration prior to 

and following onasemnogene abeparvovec infusion (see section 4.5). 
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If the duration of corticosteroid treatment is prolonged or the dose is increased, the treating physician 

should be aware of the possibility of adrenal insufficiency. 

 

Shedding 

Temporary onasemnogene abeparvovec shedding occurs, primarily through bodily waste. Caregivers and 

patient families should be advised on the following instructions for the proper handling of patient stools: 

• good hand-hygiene is required when coming into direct contact with patient bodily waste for a 

minimum of 1 month after onasemnogene abeparvovec treatment. 

• Disposable nappies can be sealed in double plastic bags and disposed of in household waste. 

 

Blood, organ, tissue and cell donation 

Patients treated with Zolgensma should not donate blood, organs, tissues or cells for transplantation. 

 

Sodium content 

This medicinal product contains 4.6 mg sodium per mL, equivalent to 0.23% of the WHO recommended 

maximum daily intake of 2 g sodium for an adult. Each 5.5 mL vial contains 25.3 mg sodium, and each 

8.3 mL vial contains 38.2 mg sodium. 

 

4.5 Interaction with other medicinal products and other forms of interaction 

 

No interaction studies have been performed. 

 

Experience with use of onasemnogene abeparvovec in patients receiving hepatotoxic medicinal products or 

using hepatotoxic substances is limited. Safety of onasemnogene abeparvovec in these patients have not 

been established. 

 

Experience with use of concomitant 5q SMA targeting agents is limited. 

 

Vaccinations 

Where feasible, the patient’s vaccination schedule should be adjusted to accommodate concomitant 

corticosteroid administration prior to and following onasemnogene abeparvovec infusion (see sections 4.2 

and 4.4). Seasonal RSV prophylaxis is recommended (see section 4.4). Live vaccines, such as MMR and 

varicella, should not be administered to patients on an immunosuppressive steroid dose (i.e., ≥ 2 weeks of 

daily receipt of 20 mg or 2 mg/kg body weight of prednisolone or equivalent). 

 

4.6 Fertility, pregnancy and lactation 

 

Human data on use during pregnancy or lactation are not available and animal fertility or reproduction 

studies have not been performed. 

 

4.7 Effects on ability to drive and use machines 

 

Onasemnogene abeparvovec has no or negligible influence on the ability to drive and use machines. 

 

4.8 Undesirable effects 

 

Summary of the safety profile 

The safety of onasemnogene abeparvovec was evaluated in 99 patients who received onasemnogene 

abeparvovec at the recommended dose (1.1 x 1014 vg/kg) in 5 open-label clinical studies. The most 

frequently reported adverse reactions following administration were hepatic enzyme increased (24.2%), 

hepatotoxicity (9.1%), vomiting (8.1%), thrombocytopenia (6.1%), troponin increased (5.1%), and pyrexia 

(5.1%) (see section 4.4). 
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Tabulated list of adverse reactions 

The adverse reactions identified with onasemnogene abeparvovec in all patients treated with intravenous 

infusion at the recommended dose with a causal association to treatment are presented in Table 3. Adverse 

reactions are classified according to MedDRA system organ classification and frequency. Frequency 

categories are derived according to the following conventions: very common (≥1/10); common (≥1/100 to 

<1/10); uncommon (≥1/1,000 to <1/100); rare (≥1/10,000 to <1/1,000); very rare (<1/10,000); not known 

(cannot be estimated from the available data). Within each frequency grouping, adverse reactions are 

presented in order of decreasing seriousness. 

 

Table 3 Tabulated list of adverse reactions to onasemnogene abeparvovec 

Adverse Reactions by MedDRA SOC/PT and Frequency 

Blood and lymphatic system disorders 

Common Thrombocytopenia1) 

Not known Thrombotic microangiopathy2)3) 

Gastrointestinal disorders 

Common Vomiting 

Hepatobiliary disorders 

Common Hepatotoxicity4) 

Not known Acute liver failure2)3) 

Not known Acute liver injury2) 

General disorders and administration site conditions 

Common Pyrexia 

Investigations 

Very common Hepatic enzyme increased5) 

Common Troponin increased6) 
1)Thrombocytopenia includes thrombocytopenia and platelet count decreased. 
2)Treatment-related adverse reactions reported outside of pre-marketing clinical studies, including in 

the post-marketing setting. 
3)Includes fatal cases. 
4)Hepatotoxicity includes hepatic steatosis and hypertransaminasaemia. 
5)Hepatic enzyme increased includes: alanine aminotransferase increased, ammonia increased, 

aspartate aminotransferase increased, gamma-glutamyltransferase increased, hepatic enzyme increased, 

liver function test increased and transaminases increased. 
6)Troponin increased includes troponin increased, troponin-T increased, and troponin-I increased 

(reported outside of clinical studies, including in the post-marketing setting). 

 

Description of selected adverse reactions 

 

Hepatobiliary disorders 

In clinical studies, elevated transaminases > 2 × ULN (and in some cases > 20 × ULN) were observed in 

31% of patients treated at the recommended dose. These patients were clinically asymptomatic and none of 

them had clinically significant elevations of bilirubin. Serum transaminase elevations usually resolved with 

prednisolone treatment and patients recovered without clinical sequelae (see sections 4.2 and 4.4). 

 

Outside of clinical studies, including in the post-marketing setting, there have been reports of children 

developing signs and symptoms of acute liver failure (e.g. jaundice, coagulopathy, encephalopathy) 

typically within 2 months of treatment with onasemnogene abeparvovec, despite receiving corticosteroids 

before and after infusion. Cases of acute liver failure with fatal outcome have been reported. 

 

Transient thrombocytopenia 

In clinical studies, transient decreases from baseline in mean platelet counts, some of which met the criteria 

for thrombocytopenia (6.1%), were observed at multiple time points post-dose and normally resolved 

within two weeks. Decreases in platelet counts were more prominent during the first week of treatment. 
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Post-marketing cases with transient decrease in platelet count to levels <25 x 109/L within two weeks of 

administration have been reported (see section 4.4). 

 

Increases in troponin-I levels 

Increases in cardiac troponin-I levels up to 0.2 mcg/L following onasemnogene abeparvovec infusion were 

observed. In the clinical study program, there were no clinically apparent cardiac findings observed 

following administration of onasemnogene abeparvovec (see section 4.4). 

 

Immunogenicity 

Pre- and post-gene therapy titres of anti-AAV9 antibodies were measured in the clinical studies (see 

section 4.4). All patients that received onasemnogene abeparvovec had anti-AAV9 titres at or below 1:50 

before treatment. Mean increases from baseline in AAV9 titre were observed in all patients at all but 

1 time-point for antibody titre levels to AAV9 peptide, reflecting normal response to non-self viral antigen. 

Some patients experienced AAV9 titres exceeding the level of quantification, however most of these 

patients did not have potentially clinically significant adverse reactions. Thus, no relationship has been 

established between high anti-AAV9 antibody titres and the potential for adverse reactions or efficacy 

parameters. 

 

In the AVXS-101-CL-101 clinical study, 16 patients were screened for anti-AAV9 antibody titre: 13 had 

titres less than 1:50 and were enrolled in the study; three patients had titres greater than 1:50, two of whom 

were retested following cessation of breast-feeding and their titres were measured at less than 1:50 and both 

were enrolled in the study. There is no information on whether breastfeeding should be restricted in 

mothers who may be seropositive for anti-AAV9 antibodies. Patients all had less than or equal to 1:50 

AAV9 antibody titre prior to treatment with onasemnogene abeparvovec and subsequently demonstrated an 

increase in anti-AAV9 antibody titres to at least 1:102,400 and up to greater than 1:819,200. 

 

The detection of antibody formation is highly dependent on the sensitivity and specificity of the assay. In 

addition, the observed incidence of antibody (including neutralising antibody) positivity in an assay may be 

influenced by several factors including assay methodology, sample handling, timing of sample collection, 

concomitant medicinal products and underlying disease. 

 

No onasemnogene abeparvovec-treated patient demonstrated an immune response to the transgene. 

 

Reporting of suspected adverse reactions 

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows 

continued monitoring of the benefit/risk balance of the medicinal product. 

Any suspected adverse events should be reported to the Ministry of Health according to the National 

Regulation by using an online form https://sideeffects.health.gov.il/. 

 

4.9 Overdose 

 

No data from clinical studies are available regarding overdose of onasemnogene abeparvovec. Adjustment 

of the dose of prednisolone, close clinical observation and monitoring of laboratory parameters (including 

clinical chemistry and haematology) for systemic immune response are recommended (see section 4.4). 

 

 

5. PHARMACOLOGICAL PROPERTIES 

 

5.1 Pharmacodynamic properties 

 

Pharmacotherapeutic group: Other drugs for disorders of the musculo-skeletal system, ATC code: 

M09AX09 
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Mechanism of action 

Onasemnogene abeparvovec is a gene therapy designed to introduce a functional copy of the survival 

motor neuron gene (SMN1) in the transduced cells to address the monogenic root cause of the disease. By 

providing an alternative source of SMN protein expression in motor neurons, it is expected to promote the 

survival and function of transduced motor neurons. 

 

Onasemnogene abeparvovec is a non-replicating recombinant AAV vector that utilizes AAV9 capsid to 

deliver a stable, fully functional human SMN transgene. The ability of the AAV9 capsid to cross the blood 

brain barrier and transduce motor neurons has been demonstrated. The SMN1 gene present in 

onasemnogene abeparvovec is designed to reside as episomal DNA in the nucleus of transduced cells and is 

expected to be stably expressed for an extended period of time in post-mitotic cells. The AAV9 virus is not 

known to cause disease in humans. The transgene is introduced to target cells as a self-complementary 

double-stranded molecule. Expression of the transgene is driven by a constitutive promoter 

(cytomegalovirus enhanced chicken-β-actin-hybrid), which results in continuous and sustained SMN 

protein expression. Proof of the mechanism of action has been supported by non-clinical studies and by 

human biodistribution data. 

 

Clinical efficacy and safety 

 

AVXS-101-CL-303 Phase 3 study in patients with Type 1 SMA 

 

AVXS-101-CL-303 (Study CL-303) is a Phase 3 open-label, single-arm, single-dose study of intravenous 

administration of onasemnogene abeparvovec at the therapeutic dose (1.1 × 1014 vg/kg). Twenty-two 

patients were enrolled with Type 1 SMA and 2 copies of SMN2. Before treatment with onasemnogene 

abeparvovec, none of the 22 patients required non-invasive ventilator (NIV) support, and all patients could 

exclusively feed orally (i.e., did not need non-oral nutrition). The mean Children’s Hospital of Philadelphia 

Infant Test of Neuromuscular Disorders (CHOP-INTEND) score at baseline was 32.0 (range, 18 to 52). 

The mean age of the 22 patients at the time of treatment was 3.7 months (0.5 to 5.9 months). 

 

Of the 22 enrolled patients, 21 patients survived without permanent ventilation (i.e., event-free survival) to 

≥10.5 months of age, 20 patients survived to ≥14 months of age (co-primary efficacy endpoint), and 

20 patients survived event-free to 18 months of age. 

 

Three patients did not complete the study, of which 2 patients had an event (death or permanent ventilation) 

leading to 90.9% (95% CI: 79.7%, 100.0%) event-free survival (alive without permanent ventilation) at 

14 months of age, see Figure 1. 
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Figure 1 Time (months) to death or permanent ventilation pooled from onasemnogene 

abeparvovec IV studies (CL-101, CL-302, CL-303, CL-304-2 copy cohort) 

 

 
PNCR = Pediatric Neuromuscular Clinical Research natural history cohort 

NeuroNext = Network for Excellence in Neuroscience Clinical Trials natural history cohort 

 

For the 14 patients in Study CL-303 that achieved the milestone of independent sitting for at least 

30 seconds at any visit during the study, the median age when this milestone was first demonstrated was 

12.6 months (range: 9.2 to 18.6 months). Thirteen patients (59.1%) confirmed the milestone of independent 

sitting for at least 30 seconds at the 18-month visit (co-primary endpoint, p<0.0001). One patient achieved 

the milestone of sitting independently for 30 seconds at 16 months of age, but this milestone was not 

confirmed at the Month 18 visit. The video-confirmed developmental milestones for patients in Study CL-

303 are summarised in Table 4. Three patients did not achieve any motor milestones (13.6%) and another 

3 patients (13.6%) achieved head control as the maximum motor milestone before the 18 months of age 

final study visit. 

 

Table 4 Median time to video documented achievement of motor milestones Study CL-303 

Video documented 

milestone 

Number of patients 

achieving milestone 

n/N (%) 

Median age to 

the milestone 

achievement 

(months) 

95% Confidence interval 

Head control 17/20* (85.0) 6.8 (4.77, 7.57) 

Rolls from back to sides 13/22 (59.1) 11.5 (7.77, 14.53) 

Sits without support for 

30 seconds (Bayley) 

14/22 (63.6) 12.5 (10.17, 15.20) 

Sitting without support for 

at least 10 seconds (WHO) 

14/22 (63.6) 13.9 (11.00, 16.17) 

* 2 patients were reported to have Head Control by clinician assessment at baseline. 
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One patient (4.5%) could also walk with assistance at 12.9 months. Based on the natural history of the 

disease, patients who met the study entry criteria would not be expected to attain the ability to sit without 

support. In addition, 18 of the 22 patients were independent of ventilatory support at 18 months of age. 

 

Motor function improvements were also observed as measured by the CHOP-INTEND, see Figure 2. 

Twenty-one patients (95.5%) achieved a CHOP-INTEND score ≥ 40, 14 patients (63.6%) had achieved a 

CHOP-INTEND score ≥ 50, and 9 patients (40.9%) had achieved a CHOP-INTEND score ≥ 58. Patients 

with untreated SMA Type 1 almost never achieve a CHOP-INTEND score ≥ 40. Motor milestone 

achievement was observed in some patients despite plateauing of CHOP-INTEND. No clear correlation 

was observed between CHOP-INTEND scores and motor milestone achievement. 

 

Figure 2  CHOP-INTEND motor function scores - Study CL-303 (N=22) 

 
 

AVXS-101-CL-302 Phase 3 study in patients with Type 1 SMA 

 

AVXS-101-CL-302 (Study CL-302) is a Phase 3, open-label, single-arm, single-dose study of intravenous 

administration of onasemnogene abeparvovec at the therapeutic dose (1.1 × 1014 vg/kg). Thirty-three 

patients were enrolled with Type 1 SMA and 2 copies of SMN2. Before treatment with onasemnogene 

abeparvovec, 9 patients (27.3%) reported ventilatory support and 9 patients (27.3%) reported feeding 

support. The mean CHOP-INTEND score of the 33 patients at baseline was 27.9 (range, 14 to 55). The 

mean age of the 33 patients at the time of treatment was 4.1 months (range, 1.8 to 6.0 months). 

 

Of the 33 enrolled patients (Efficacy Completers population), one patient (3%) was dosed outside of 

protocol age range and was therefore not included in the intent-to-treat (ITT) population. Of the 32 patients 

in the ITT population, one patient (3%) died during the study, due to disease progression. 

 

Of the 32 patients in the ITT population, 14 patients (43.8%) achieved the milestone of sitting without 

support for at least 10 seconds at any visit up to and including the 18 month visit (primary efficacy 

endpoint). The median age when this milestone was first achieved was 15.9 months (range, 7.7 to 

18.6 months). Thirty-one patients (96.9%) in the ITT population survived without permanent ventilation 

(i.e., event-free survival) to ≥ 14 months of age (secondary efficacy endpoint). 

 

The additional video-confirmed developmental milestones for patients in the Efficacy Completers 

population in Study CL-302 at any visit up to and including the 18 month visit are summarised in Table 5. 
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Table 5 Median time to video documented achievement of motor milestones in Study CL-302 

(Efficacy Completers population) 

Video documented 

milestone 

Number of patients 

achieving milestone 

n/N (%) 

Median age to 

the milestone 

achievement 

(months) 

95% Confidence interval 

Head control 23/30* (76.7) 8.0 (5.8, 9.2) 

Rolls from back to sides 19/33 (57.6) 15.3 (12.5, 17.4) 

Sits without support for at 

least 30 seconds 

16/33 (48.5) 14.3 (8.3, 18.3) 

* 3 patients were reported to have head control by clinician assessment at baseline. 

 

One patient (3%) achieved the motor milestones of crawling, standing with assistance, stands alone, 

walking with assistance, and walking alone all by the age of 18 months. 

 

Of the 33 enrolled patients, 24 patients (72.7%) achieved a CHOP-INTEND score ≥ 40, 14 patients 

(42.4%) achieved a CHOP-INTEND score ≥ 50, and 3 patients (9.1%) achieved a CHOP-INTEND score 

≥ 58 (see Figure 3). Patients with untreated SMA Type 1 almost never achieve a CHOP-INTEND score 

≥ 40. 

 

Figure 3 CHOP-INTEND motor function scores in Study CL-302 (Efficacy Completers 

population; N=33)* 

 

 
*Note: The total score programmatically calculated for one patient ( ) at Month 7 (total score=3) is 

considered invalid. All items were not scored and the total score should have been set to Missing (i.e. not 

calculated). 

 

AVXS-101-CL-101 Phase 1 study in patients with Type 1 SMA 

 

The results seen in Study CL-303 are supported by study AVXS-101-CL-101 (Study CL-101) a phase 1 

study in patients with Type 1 SMA, in which onasemnogene abeparvovec was administered as a single 

intravenous infusion in 12 patients from 3.6 kg to 8.4 kg (0.9 to 7.9 months of age). At 14 months of age, 

all treated patients were event-free; i.e. survived without permanent ventilation, compared to 25% in the 

natural history cohort. At the end of the study (24 months post-dose), all treated patients were event-free, 

compared to less than 8% in the natural history, see Figure 1. 
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At 24 months of follow up post-dose, 10 out of 12 patients were able to sit without support for 

≥ 10 seconds, 9 patients were able to sit without support for ≥ 30 seconds and 2 patients were able to stand 

and walk without assistance. One out of 12 patients did not achieve head control as the maximum motor 

milestone before the age of 24 months. Ten of 12 patients from Study CL-101 continue to be followed in a 

long-term study (for up to 6.6 years after dosing) and all 10 patients were alive and free of permanent 

ventilation as of 23 May 2021. All patients have either maintained previously attained milestones or gained 

new milestones such as sitting with support, standing with assistance and walking alone. Five of the 

10 patients received concomitant nusinersen or risdiplam treatment at some point during the long-term 

study. Maintenance of efficacy and achievement of milestones can therefore not be solely attributed to 

onasemnogene abeparvovec in all patients. The milestone of standing with assistance was newly acquired 

by 2 patients who had not received nusinersen or risdiplam at any point prior to the time this milestone was 

achieved. 

 

AVXS-101-CL-304 Phase 3 study in patients with pre-symptomatic SMA 

 

Study CL-304 is a global, Phase 3, open-label, single-arm, single-dose study of intravenous administration 

of onasemnogene abeparvovec in pre-symptomatic newborn patients up to 6 weeks of age with 

2 (cohort 1, n=14) or 3 (cohort 2, n=15) copies of SMN2. 

 

Cohort 1 

The 14 treated patients with 2 copies of SMN2 were followed to 18 months of age. All patients survived 

event-free to ≥ 14 months of age without permanent ventilation. 

 

All 14 patients achieved independent sitting for at least 30 seconds at any visit up to the 18 months of age 

visit (primary efficacy endpoint), at ages ranging from 5.7 to 11.8 months, with 11 of the 14 patients who 

achieved independent sitting at or before 279 days of age, the 99th percentile for development of this 

milestone. Nine patients achieved the milestone of walking alone (64.3%). All 14 patients achieved a 

CHOP-INTEND score ≥ 58 at any visit up to the 18 months of age visit. No patients required any 

ventilatory support or any feeding support during the study. 

 

Cohort 2 

The 15 treated patients with 3 copies of SMN2 were followed to 24 months of age. All patients survived 

event-free to 24 months of age without permanent ventilation. 

 

All 15 patients were able to stand alone without support for at least 3 seconds (primary efficacy endpoint), 

at ages ranging from 9.5 to 18.3 months, with 14 of the 15 patients who achieved standing alone at or 

before 514 days of age, the 99th percentile for development of this milestone. Fourteen patients (93.3%) 

were able to walk at least five steps independently. All 15 patients achieved a scaled score of ≥ 4 on 

Bayley-III Gross and Fine Motor Subtests within 2 standard deviations of the mean for age at any post-

baseline visit up to 24 months of age. No patients required any ventilatory support or any feeding support 

during the study. 

 

Onasemnogene abeparvovec has not been studied in patients with a bi-allelic mutation of the SMN1 gene 

and only one copy of SMN2 in clinical studies. 

 

 

5.2 Pharmacokinetic properties 

 

Onasemnogene abeparvovec vector shedding studies, which assess the amount of vector eliminated from 

the body through saliva, urine and faeces were performed. 

 

Onasemnogene abeparvovec was detectable in shedding samples post-infusion. Clearance of 

onasemnogene abeparvovec was primarily via faeces and the majority is cleared within 30 days after dose 

administration. 
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Biodistribution was evaluated in 2 patients who died 5.7 months and 1.7 months, respectively, after 

infusion of onasemnogene abeparvovec at the dose of 1.1 x 1014 vg/kg. Both cases showed that the highest 

levels of vector DNA were found in the liver. Vector DNA was also detected in the spleen, heart, pancreas, 

inguinal lymph node, skeletal muscles, peripheral nerves, kidney, lung, intestines, gonads, spinal cord, 

brain, and thymus. Immunostaining for SMN protein showed generalized SMN expression in spinal motor 

neurons, neuronal and glial cells of the brain, and in the heart, liver, skeletal muscles, and other tissues 

evaluated. 

 

5.3 Preclinical safety data 

 

Following intravenous administration in neonatal mice, vector was widely distributed, with the highest 

vector DNA levels generally detected in the heart, liver, lungs and skeletal muscle. The expression of 

transgene mRNA showed similar patterns. Following intravenous administration in juvenile non-human 

primates, vector was widely distributed with subsequent expression of transgene mRNA, with the highest 

concentrations of vector DNA and transgene mRNA tending to occur in the liver, muscle, and heart. Vector 

DNA and transgene mRNA in both species was detected in the spinal cord, brain, and gonads. 

 

In pivotal 3-month mouse toxicology studies, the main target organs of toxicity identified were the heart 

and liver. Onasemnogene abeparvovec-related findings in the ventricles of the heart were comprised of 

dose-related inflammation, oedema and fibrosis. In the atria of the heart, inflammation, thrombosis, 

myocardial degeneration/necrosis and fibroplasia were observed. A No Adverse Effect Level (NoAEL) was 

not identified for onasemnogene abeparvovec in mouse studies as ventricular myocardial 

inflammation/oedema/fibrosis and atrial inflammation were observed at the lowest dose tested 

(1.5 × 1014 vg/kg). This dose is regarded as the Maximum Tolerated Dose and approximately 1.4-fold the 

recommended clinical dose. Onasemnogene abeparvovec-related mortality was, in the majority of mice, 

associated with atrial thrombosis, and observed at 2.4 × 1014 vg/kg. The cause of the mortality in the rest of 

the animals was undetermined, although microscopic degeneration/regeneration in the hearts of these 

animals was found. 

 

Liver findings in mice were comprised of hepatocellular hypertrophy, Kupffer cell activation, and scattered 

hepatocellular necrosis. In long-term toxicity studies with intravenous and intrathecal (not indicated for 

use) administration of onasemnogene abeparvovec in juvenile non-human primates, liver findings, 

including single cell necrosis of hepatocytes and oval cell hyperplasia, demonstrated partial (IV) or 

complete (IT) reversibility. 

 

In a 6-month toxicology study conducted in juvenile non-human primates, administration of a single dose 

of onasemnogene abeparvovec at the clinically recommended intravenous dose, with or without 

corticosteroid treatment, resulted in acute, minimal to slight mononuclear cell inflammation and neuronal 

degeneration in the dorsal root ganglia (DRG) and trigeminal ganglia (TG), as well as axonal degeneration 

and/or gliosis in the spinal cord. At 6 months, these non-progressive findings resulted in full resolution in 

the TG, and partial resolution (decreased incidence and/or severity) in the DRG and spinal cord. Following 

intrathecal administration of onasemnogene abeparvovec (not indicated for use), these acute, non-

progressive findings were noted with minimal to moderate severity in juvenile non-human primates with 

partial to full resolution at 12 months. These findings in non-human primates had no correlative clinical 

observations, therefore the clinical relevance in humans is unknown. 

 

Genotoxicity, carcinogenicity and reproduction toxicity studies have not been conducted with 

onasemnogene abeparvovec. 
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6. PHARMACEUTICAL PARTICULARS 

 

6.1 List of excipients 

 

Sodium chloride 

Tromethamine 

Magnesium chloride 

Poloxamer 188 

Hydrochloric acid  

Water for injections 

 

6.2 Incompatibilities 

 

In the absence of compatibility studies, this medicinal product should not be mixed with other medicinal 

products. 

 

6.3 Shelf life 

 

The expiry date of the product is indicated on the packaging materials 

After thawing 

Once thawed, the medicinal product should not be re-frozen and may be stored refrigerated at 2°C to 8°C in 

the original carton for 14 days. 

 

Once the dose volume is drawn into the syringe it must be infused within 8 hours. Discard the vector 

containing syringe if not infused within the 8-hour timeframe. 

 

6.4 Special precautions for storage 

 

Store and transport frozen (≤ -60°C). 

Store in a refrigerator (2°C to 8°C) immediately upon receipt. 

DO NOT REFREEZE. 

Store in the original carton. 

For storage conditions after thawing of the medicinal product, see section 6.3. 

The date of receipt should be marked on the original carton before the product is stored in the refrigerator. 

 

6.5 Nature and contents of container 

 

Onasemnogene abeparvovec is supplied in a vial (10 mL polymer crystal zenith) with stopper (20 mm 

chlorobutyl rubber) and seal (aluminum, flip-off) with a coloured cap (plastic), in two different vial fill 

volume sizes, either 5.5 mL or 8.3 mL. 

 

The dose of onasemnogene abeparvovec and exact number of vials required for each patient is calculated 

according to the patient’s weight (see section 4.2 and Table 6 below). 

 

Table 6 Carton/kit configurations 

Patient weight (kg) 5.5 mL viala 8.3 mL vialb Total vials per carton 

2.6 – 3.0 0 2 2 

3.1 – 3.5 2 1 3 

3.6 – 4.0 1 2 3 

4.1 – 4.5 0 3 3 

4.6 – 5.0 2 2 4 

5.1 – 5.5 1 3 4 
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Patient weight (kg) 5.5 mL viala 8.3 mL vialb Total vials per carton 

5.6 – 6.0 0 4 4 

6.1 – 6.5 2 3 5 

6.6 – 7.0 1 4 5 

7.1 – 7.5 0 5 5 

7.6 – 8.0 2 4 6 

8.1 – 8.5 1 5 6 

8.6 – 9.0 0 6 6 

9.1 – 9.5 2 5 7 

9.6 – 10.0 1 6 7 

10.1 – 10.5 0 7 7 

10.6 – 11.0 2 6 8 

11.1 – 11.5 1 7 8 

11.6 – 12.0 0 8 8 

12.1 – 12.5 2 7 9 

12.6 – 13.0 1 8 9 

13.1 – 13.5 0 9 9 

13.6 – 14.0 2 8 10 

14.1 – 14.5 1 9 10 

14.6 – 15.0 0 10 10 

15.1 – 15.5 2 9 11 

15.6 – 16.0 1 10 11 

16.1 – 16.5 0 11 11 

16.6 – 17.0 2 10 12 

17.1 – 17.5 1 11 12 

17.6 – 18.0 0 12 12 

18.1 – 18.5 2 11 13 

18.6 – 19.0 1 12 13 

19.1 – 19.5 0 13 13 

19.6 – 20.0 2 12 14 

20.1 – 20.5 1 13 14 

20.6 – 21.0 0 14 14 
a Vial nominal concentration is 2 × 1013 vg/mL and contains an extractable volume of not less than 

5.5 mL. 
b Vial nominal concentration is 2 × 1013 vg/mL and contains an extractable volume of not less than 

8.3 mL. 

 

6.6 Special precautions for disposal and other handling 

 

Receipt and thawing vials 

 

• Vials will be transported frozen (≤ -60ºC). Upon receipt vials should be refrigerated at 2°C to 8°C 

immediately, and in the original carton. Onasemnogene abeparvovec therapy should be initiated 

within 14 days of receipt of vials. 
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• Vials must be thawed before use. Do not use onasemnogene abeparvovec unless thawed. 

• For packaging configurations containing up to 9 vials, product will be thawed after approximately 

12 hours in the refrigerator. For packaging configurations containing up to 14 vials, product will be 

thawed after approximately 16 hours in the refrigerator. Alternatively, and for immediate use, 

thawing may be performed at room temperature. 

• For packaging configurations containing up to 9 vials, thawing will occur from frozen state after 

approximately 4 hours at room temperature (20°C to 25°C). For packaging configurations containing 

up to 14 vials, thawing will occur from frozen state after approximately 6 hours at room temperature 

(20°C to 25°C) 

• Before drawing the dose volume into the syringe, gently swirl the thawed product. Do NOT shake. 

• Do not use this medicine if you notice any particles or discolouration once the frozen product has 

thawed and prior to administration. 

• Once thawed, the medicinal product should not be re-frozen. 

• After thawing, onasemnogene abeparvovec should be given as soon as possible. Once the dose 

volume is drawn into the syringe it must be infused within 8 hours. Discard the vector-containing 

syringe if not infused within the 8-hour timeframe. 

 

Administration of onasemnogene abeparvovec to the patient 

 

To administer onasemnogene abeparvovec, draw the entire dose volume into the syringe. Remove any air 

in the syringe before intravenous infusion through a venous catheter. 

 

Precautions to be taken for the handling, disposal and accidental exposure to the medicinal product 

 

This medicinal product contains genetically-modified organisms. Appropriate precautions for the handling, 

disposal or accidental exposure of onasemnogene abeparvovec should be followed: 

 

• The onasemnogene abeparvovec syringe should be handled aseptically under sterile conditions. 

• Personal protective equipment (to include gloves, safety goggles, laboratory coat and sleeves) should 

be worn while handling or administering onasemnogene abeparvovec. Personnel should not work 

with onasemnogene abeparvovec if skin is cut or scratched. 

• All spills of onasemnogene abeparvovec must be wiped with absorbent gauze pad and the spill area 

must be disinfected using a bleach solution followed by alcohol wipes. All clean up materials must 

be double bagged and disposed of per local guidelines for handling of biological waste. 

• Any unused medicinal product or waste material should be disposed of in accordance with local 

guidelines on handling of biological waste. 

• All materials that may have come in contact with onasemnogene abeparvovec (e.g. vial, all materials 

used for injection, including sterile drapes and needles) must be disposed of in accordance with local 

guidelines on handling of biological waste. 

• Accidental exposure to onasemnogene abeparvovec must be avoided. In the event of exposure to 

skin, the affected area must be thoroughly cleaned with soap and water for at least 15 minutes. In the 

event of exposure to eyes, the affected area must be thoroughly flushed with water for at least 

15 minutes. 

 

Shedding 

 

Temporary onasemnogene abeparvovec shedding may occur, primarily through bodily waste. Caregivers 

and patient families should be advised on the following instructions for the proper handling of patient 

bodily fluids and waste: 

• Good hand-hygiene (wearing protective gloves and washing hands thoroughly afterwards with soap 

and warm running water, or an alcohol-based hand sanitiser) is required when coming into direct 

contact with patient bodily fluids and waste for a minimum of 1 month after onasemnogene 

abeparvovec treatment. 
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• Disposable nappies should be sealed in double plastic bags and can be disposed of in household 

waste. 

 

 

7. MARKETING AUTHORISATION HOLDER AND IMPORTER 

 

Novartis Israel Ltd. 

P.O.B 7126, Tel Aviv 

 

8. MARKETING AUTHORISATION NUMBER(S) 

165-75-36125 

 

Revised in April 2023 according to MoH guidelines. 
 

 
 

   צרכן עלון ל
 
 

 זולג׳נסמה 

 ורידי -תרחיף לעירוי תוך

 

 הרכב 
 חומר פעיל: אונסמנוגן אבפרוובק 

onasemnogene abeparvovec 

   mL  / senomegector v 13102.0 xכל בקבוקון מכיל:  

"מידע   6פרק  סעיף "מידע חשוב על חלק מהמרכיבים של התרופה" ו  2פרק  ראה  חומרים בלתי פעילים ואלרגניים:  
 נוסף". 

 

עלון זה מכיל מידע תמציתי על התרופה. אם יש לך שאלות  קרא בעיון את העלון עד סופו בטרם תשתמש בתרופה.  
  נוספות, פנה אל הרופא או אל הרוקח. 

 .  ילדך לטיפול עבורתרופה זו נרשמה 

 אל תעביר אותה לאחרים. היא עלולה להזיק להם אפילו אם נראה לך כי מחלתם דומה. 

 

 
   .אזהרה: פגיעה כבדית חריפה חמורה, אי ספיקת כבד חריפה או עלייה באנזימי כבד 

דווחו מקרים של אי ספיקת  התרופה עלולה לגרום לעלייה ברמות אנזימי כבד, נזק חמור לכבד או אי ספיקת כבד חריפה.  
 . כבד חריפה שהסתיימו במוות 

 מטופלים עם ליקוי קיים בתפקוד הכבד עשויים להיות בסיכון מוגבר. 

 לפני הזרקת התרופה יש לבצע בדיקת תפקודי כבד. 

יום נוספים לפחות    30פל תרופה סטרואידית בבליעה החל מיום לפני הטיפול בזולג׳נסמה, ובמשך  מסיבה זו יש לתת למטו
פעמי. לאחר הטיפול, המטופל יעבור סדרת בדיקות דם שגרתיות בכדי לנטר את תפקודי הכבד. יש  -לאחר מתן הטיפול החד 

 בהתאם לשיקול קליני.   וזמנים ארוכים יותר , חודשים לאחר מתן הטיפול 3לנטר תפקודי הכבד לפחות 

 

עלון הדרכה להורים. כרטיס זה מכיל מידע בטיחותי   - בנוסף לעלון, לתכשיר זולג׳נסמה קיים כרטיס מידע בטיחותי למטופל 
חשוב, שעליך לדעת לפני התחלת הטיפול ובמהלך הטיפול בזולג׳נסמה ולפעול על פיו. יש לעיין בכרטיס מידע בטיחותי  

 ן בטרם תחילת השימוש בתכשיר. יש לשמור את הכרטיס לעיון נוסף בעת הצורך. למטופל ובעלון לצרכ
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 למה מיועדת התרופה?  . 1

 זולגנסמה מיועדת לטיפול ב: 

ואבחנה    SMN1אללית בגן  -עם מוטציה דו   (5q spinal muscular atrophy (SMA)),  שדרתי חולים עם ניוון שרירי    -
 , או( SMA type 1)  1ניוון שרירים שדרתי מסוג  של   קלינית

  3ועד    SMN1אללית בגן  - עם מוטציה דו  ,(5q spinal muscular atrophy (SMA))  שדרתיחולים עם ניוון שרירי    -
 . SMN2עותקים של הגן 

 טיפול גנטי קבוצה תרפויטית:

 התרופה פועלת: כיצד 

SMA    היא מחלה שנובעת מפגם או חסר בגן SMN1  הדרוש לייצור חלבון חיוני הנקרא חלבון"Survival Motor 
Neuron" (SMN)  חוסר בחלבון .SMN    גורם למוות עצבים השולטים בשרירים )נוירונים מוטוריים(. כתוצאה מכך

 ר. השרירים נחלשים ומתנוונים, עם אובדן תנועה בסופו של דב

. הגן מועבר  SMNאשר עוזר לגוף לייצר מספיק חלבון    SMN1תרופה זו פועלת על ידי אספקת עותק מתפקד של הגן  
 הוא נחוץ באמצעות נשא ויראלי שאינו גורם למחלות בבני אדם. בהן לתאים 

 

 לפני השימוש בתרופה  . 2

 אין להשתמש בתרופה 

( או לכל אחד מהמרכיבים הנוספים אשר  abeparvovec  onasemnogeneאם ילדך רגיש )אלרגי( לחומר הפעיל )

 (. 6מכילה התרופה )כמפורט בסעיף 

 אזהרות מיוחדות הנוגעות לשימוש בתרופה 

 בעיות בכבד 

לעלייה באנזימים  לגרום לילדך היו בעיות כבד כלשהן. תרופה זו עלולה    לפני הטיפול בזולג'נסמה, ספר לרופא אם
כולל   לתוצאות חמורות פגיעה בכבד עלולה לגרום  .המצויים בגוף( המיוצרים על ידי הכבד או לפגיעה בכבד )חלבונים 

אפשריים שעליך לשים לב אליהם לאחר מתן תרופה זו לילדך כוללים הקאות, צהבת  . סימנים  אי ספיקת כבד ומוות 
יש ליידע את הרופא המטפל  .  ( למידע נוסף  4ערנות )ראה סעיף  ירידה ב )הצהבה של העור או של לובן העיניים(, או  

 מיד אם אתה מבחין שילדך מפתח תסמינים כלשהם המעידים על פגיעה בכבד. 

 מחלות זיהומיות 

לפני או אחרי הטיפול בזולג׳נסמה עלולות להוביל  ((  ברונכיוליטיס )  )כגון צינון, שפעת, דלקת סמפונות    מחלות זיהומיות 
היגיינת    :מטפלים ומי שבמגע קרוב עם המטופל צריכים לפעול לפי נהלי מניעת זיהומים )למשללסיבוכים חמורים.  

יש לשים לב לסימנים אפשריים למחלות אלו  ידיים, כללי התנהגות בזמן שיעול/התעטשות, הגבלת מגע פוטנציאלי(.
אם אתה מבחין שילדך  , התעטשויות, נזלת, כאבי גרון או חום. יש ליידע את הרופא המטפל מיד  צפצופים כגון שיעול, 

 טיפול בזולגנמה. אחרי או  לפני כלשהם המצביעים על זיהום   תסמינים מפתח 

 רומבוטית( תתהליך קרישת דם לא תקין בכלי דם קטנים )מיקרואנגיופתיה 

לאחר הטיפול בזולג'נסמה.  בדרך כלל תוך שבועיים  רומבוטית  תקיימים דיווחים על חולים שפיתחו מיקרואנגיופתיה  
ועלולה    )טסיות(רומבוטית מלווה בירידה בתאי דם אדומים ובתאים המעורבים בתהליך קרישת דם  ת מיקרואנגיופתיה  

דם אלה עלולים להשפיע על הכליות של ילדך. ייתכן שהרופא של ילדך ירצה לבדוק את הדם    קרישי ת.  להוביל למוו
 של ילדך )ספירת טסיות דם( ואת לחץ הדם. 

בקלות,   סימנים אפשריים שעליך לשים לב אליהם לאחר מתן זולג'נסמה לילדך כוללים הופעת חבורות )שטפי דם(  
למידע נוסף(. פנה מיד לטיפול רפואי אם ילדך מפתח אחד    4)פרכוסים( או ירידה במתן השתן )ראה סעיף    התקפים 

 מהסימנים הללו. 

 תרומת דם, איברים, רקמות ותאים 
לאחר שילדך טופל בזולג'נסמה, הוא לא יוכל לתרום דם, איברים, רקמות או תאים. הסיבה לכך היא שזולג'נסמה  

 היא טיפול גנטי. 
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 ומתבגרים  ילדים 

לפני הגעה לגיל הריון מלא    פגים ב  ( onasemnogene abeparvovec)  אונסמנוגן אבפרוובק   הבטיחות והיעילות של
מכיוון    (onasemnogene abeparvovec)  אונסמנוגן אבפרוובקיש לשקול בזהירות מתן    לא הוכחו. אין נתונים זמינים.

 בקורטיקוסטרואידים עלול להשפיע לרעה על ההתפתחות הנוירולוגית. שטיפול במקביל 

ק"ג. הבטיחות והיעילות של    13.5קיים ניסיון מוגבל במטופלים מגיל שנתיים ומעלה או מטופלים עם משקל גוף מעל  
 במטופלים אלה לא הוכחו.   (onasemnogene abeparvovec)  אונסמנוגן אבפרוובק

 בדיקות ומעקב 

 . לפני הטיפול. הבדיקה תעזור להחליט אם תרופה זו מתאימה לילדך  (AAV9הרופא יבצע בדיקת נוגדנים )נוגדני 

 זולג'נסמה עלולה לגרום לעלייה באנזימי הכבד או לפגיעה בכבד. 

. הילד שלך יעבור גם  הכבדנמה הילד שלך יעבור בדיקת דם כדי לבדוק את תפקוד ה'לפני תחילת הטיפול בזולג 
 חודשים לאחר הטיפול כדי לעקוב אחר עלייה באנזימי כבד.   3בדיקות דם סדירות לפחות 

 

   (.רומביציטופניהת ) זולג׳נסמה עלולה להביא לירידה בספירת הטסיות בדם 

של ספירת טסיות דם נמוכה לאחר מתן זולג'נסמה לילדך, כגון חבלות או דמומים  ם אפשריים  סימניל  לשים לב   יש
רוב המקרים המדווחים של ספירת טסיות דם נמוכה התרחשו במהלך השבועיים  .  נוסף( למידע    4  סעיף)ראה    חריגים.

 נסמה לילד. 'הראשונים לאחר מתן זולג 

 

לעליית   לגרום  יכולה  חלבון  ב זולג'נסמה  טרופונין לב  רמות  בלב. אשר     I-הנקרא  פגיעה  על  להצביע   עלול 
כגון צבע עור חיוור אפור או כחול, קשיי   לאחר מתן זולג'נסמה,בעיות לב אצל ילדיך לסימנים אפשריים ל  יש לשים לב

 למידע נוסף(   4 סעיףנשימה, נפיחות של הידיים והרגליים או של הבטן ) ראה 

 

(,  לבדוק כמות תאי הדם )כולל תאי דם אדומים וטסיות כדי יקות דם  ד הטיפול בזולג'נסמה ילדיך יעבור בתחילת  לפני  
 .  בגוף   I-ת טרופונין רמ וכן

 תפקוד הכליות. מהווה אינדיקטור ל יעבור בדיקות דם לבדוק רמת קריאטינין , אשר  גם ילדיך 

  הדם  מות טסיות רשינויים בעקוב אחר הלכדי  לאחר קבלת הטיפול   סדירות למשך תקופה בדיקות דם  גם ילדיך יעבור 
    . I- וטרופונין

 תרופתיות אינטראקציות/תגובות בין 

אם ילדך לוקח או אם לקח לאחרונה תרופות אחרות כולל תרופות ללא מרשם ותוספי תזונה, ספר על כך לרופא,  
 לאחות או לרוקח. 

 פרדניזולון  

( כחלק  3קורטיקוסטרואידים כגון פרדניזולון למשך כחודשיים או יותר )ראה גם סעיף ב  טיפול ילדך יקבל גם 
עזור לנהל כל עלייה באנזימי כבד שילדך עלול לפתח לאחר מתן  י קורטיקוסטרואידים טיפול ב  . מהטיפול בזולגנמה

  .נסמה'זולג 

 חיסונים  

הרופא עשוי להחליט לדחות את  מכיוון שקורטיקוסטרואידים יכולים להשפיע על מערכת החיסון )ההגנה( של הגוף,  
 . וחח עם הרופא או האחות  אם יש לך שאלות כלשהןש  .בזמן שילדך מקבל טיפול בקורטיקוסטרואידים  מתן החיסונים

 

 הריון, הנקה ופוריות 

הרות  בנשים  בתכשיר  שימוש  על  מידע  מניקות.   אין  פוריות    בוצעו לא  או  על  התכשיר  השפעת  להעריך  מחקרים 
 המטופל. 

 נהיגה ושימוש במכונות 

 . במכונות לתרופה אין השפעה או השפעה זניחה על יכול הנהיגה או שימוש 

 מידע חשוב על חלק מהמרכיבים של התרופה 

מהכמות המקסימלית    0.23%מ״ג נתרן בכל מ״ל של התרופה. כמות זו היא    4.6זולג׳נסמה מכילה נתרן בכמות של  
  25.3מ״ל מכיל    5.5((. כל בקבוקון של  WHOגרם נתרן, על פי ארגון הבריאות העולמי    2המומלצת למבוגר, שהיא  

 מ״ג נתרן.  38.2מ״ל מכיל  8.3מ״ג נתרן, וכל בקבוקון של 
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 סף להורים/מטפל מידע נו

SMA  מתקדם 
נסמה יכולה להציל נוירונים מוטוריים חיים, אך אינה מצילה נוירונים מוטוריים מתים. ילדים עם תסמינים פחות  'זולג 

)כגון חוסר רפלקסים או טונוס שרירים מופחת( עשויים להיות עם מספיק נוירונים מוטוריים חיים    SMAחמורים של 
נסמה עשויה שלא לפעול באותה מידה בילדים עם חולשת  'נמה. זולג 'כדי להפיק תועלת משמעותית מטיפול בזולג

להם מומים משמעותיים )כגון   שרירים חמורה או שיתוק, בעיות נשימה או שאינם מסוגלים לבלוע, או בילדים שיש 
נסמה.  'פוטנציאלי מוגבל לאחר טיפול בזולג להיות שיפור שעלול , מכיוון SMA Type 0מומי לב(, כולל חולים עם

 הרופא של ילדך יחליט אם יש לתת לילדך תרופה זו. 

 היגיינהשמירת 
הורים ומטפלים צריכים  . של ילדך   וףהפרשות ונוזלי ג עשוי להיות מופרש באופן זמני דרך   זולג'נסמההחומר הפעיל ב

כפפות מגן כאשר באים במגע ישיר עם  יש ללבוש נסמה לילד.  'להקפיד על היגיינת ידיים עד חודש לאחר מתן זולג
ידיים ביסודיות לאחר מכן עם סבון ומים זורמים חמים, או חומר חיטוי  לשטוף ו  הילד של  ההפרשות  נוזלי הגוף או 

לפינוי חיתולים מלוכלכים ופסולת אחרת. עדיין ניתן להשליך    שתי שקיותאלכוהול. יש להשתמש ב ידיים על בסיס 
 חיתולים לאשפה הביתית. 

 
נמה. שוחח עם הרופא או  'עליך להמשיך לעקוב אחר הוראות אלה לפחות חודש אחד לאחר הטיפול של ילדך בזולג 

 . האחות של ילדך אם יש לך שאלות כלשהן
 

 תרופה? כיצד תשתמש ב . 3

 המינון ומשטר הטיפול ייקבעו על ידי הרופא בלבד. יש להשתמש בתרופה תמיד בהתאם להוראות הרופא. 

 זולג׳נסמה תוזרק לילדך ע״י רופא או אחות המנוסים בטיפול במצבו הרפואי של ילדך. 

 הרופא יקבע את כמות התרופה שילדך יקבל בהתאם למשקל ילדך. 
 שיימשך כשעה אחת.  פעמי -חד ורידית בעירוי  -המנה תינתן בהזרקה תוך 

 

 . זולג'נסמה תינתן לילדך פעם אחת בלבד 
 

שעות לפני מתן זולג'נסמה. מינון    24 - מ ילדך יקבל גם פרדניזולון )או קורטיקוסטרואיד אחר( דרך הפה, החל 
 ון הכולל שיש לתת. הקורטיקוסטרואיד יהיה תלוי גם במשקל ילדך. הרופא יקבע את המינ

 
ילדך יקבל טיפול בקורטיקוסטרואידים מדי יום למשך כחודשיים לאחר הטיפול בזולג'נסמה, או עד שאנזימי הכבד של  
ילדך ירדו לרמה מקובלת. הרופא יפחית באיטיות את מינון הקורטיקוסטרואידים עד שניתן יהיה להפסיק את הטיפול  

 . במלואו

 אין לעבור על המנה המומלצת. 

 אם יש לך שאלות נוספות בנוגע לשימוש בתרופה, היוועץ ברופא או ברוקח. 

 

 תופעות לוואי  . 4

כמו בכל תרופה, השימוש בזולג׳נסמה עלול לגרום לתופעות לוואי בחלק מהמשתמשים. אל תיבהל למקרא רשימת  
 תופעות הלוואי.  

 ייתכן וילדך לא יסבול מאף אחת מהן. 

 יש לפנות מייד לטיפול רפואי אם ילדך מפתח אחת מתופעות הלוואי החמורות הבאות: 

 : 100משתמשים מתוך  1-10 -המופיעות ב   - ( commonתופעות לוואי שכיחות )

 להיות סימנים לספירת טסיות דם נמוכה; עלולים  אלה  - • חבורות או דימום למשך זמן רב מהרגיל כשילדך נפגע 

• צבע עור אפור או כחול חיוור, קשיי נשימה )למשל נשימה מהירה, קוצר נשימה(, נפיחות של הידיים והרגליים או של  
 להיות סימנים לבעיות אפשריות בלב עלולים  אלה   - הבטן 
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 )לא ניתן להעריך את התדירות מהנתונים הזמינים( שכיחות אינה ידועה  
להיות סימנים של פגיעה  עלולים אלה   -• הקאות, צהבת )הצהבה של העור או של לובן העיניים( או ערנות מופחתת  

 . ) )כולל אי ספיקת כבד   בכבד
אלה עשויים להיות סימנים של מיקרואנגיופתיה   - השתן  מתן, ירידה בפרכוסים חבורות בקלות, הופעת • 
 רומבוטית. ת
 

 תופעות לוואי נוספות 
 

 ספר לרופא או לאחות אם ילדך מפתח תופעות הבאות: 
 

 תופעות שמופיעות ביותר ממשתמש אחד מעשרה  (very common) – תופעות לוואי שכיחות מאוד 
 באנזימי כבד הנראית בבדיקות דם עלייה  •

 
 : 100משתמשים מתוך  1-10 -המופיעות ב   - ( commonתופעות לוואי שכיחות )

 הקאות  •

 חום  •

 תרומבוציטופניה )רמה נמוכה של טסיות(.  •

 עלייה ברמת החלבון טרופונין  •

 

לוואי שלא צוינו  אם הופיעה תופעת לוואי, אם אחת מתופעות הלוואי מחמירה או כאשר אתה סובל מתופעות  
 בעלון, עליך להתייעץ עם הרופא. 

 

 דיווח על תופעות לוואי 

טיפול   עקב  לוואי  תופעות  על  ״דיווח  הקישור  על  לחיצה  הבריאות באמצעות  למשרד  לוואי  תופעות  על  לדווח  ניתן 
( הבריאות  משרד  אתר  של  הבית  בדף  שנמצא   (  www.health.gov.ilתרופתי״ 

 המפנה לטופס המקוון לדיווח על תופעות לוואי, או על ידי כניסה לקישור: 

https://sideeffects.health.gov.il 

 

 איך לאחסן את התרופה?  . 5

ו/או  מנע הרעלה! תרופה   וטווח ראייתם של ילדים  וכל תרופה אחרת יש לשמור במקום סגור מחוץ להישג ידם  זו 
 תינוקות  

 ועל ידי כך תמנע הרעלה. אל תגרום להקאה ללא הוראה מפורשת מהרופא. 

 

 המידע הבא מיועד צוות רפואי שיכינו ויתנו את הטיפול. 
 

 תנאי אחסון: 
התפוגה מתייחס   תאריך  .והקרטון המופיע על הבקבוק  (exp. date) התפוגהאין להשתמש בתרופה אחרי תאריך 

 . ליום האחרון של אותו חודש 
 

 (. -  ºC60 קפוא ) מגיע הבקבוקונים משלוח 
 באריזה מקורית.   ºC 2-8מיד עם קבלת התרופה מהמשווק יש לאחסן אותה במקרר, בטמפרטורה  

 ימים ממועד קבלת משלוח התרופה.  14תוך  בתרופה יש להשתמש 
 

 אין להקפיא את התרופה מחדש. אין לנער. 
 

תרופה זו מכילה אורגניזמים מהונדסים גנטית. יש להשליך תרופות או פסולת שאינן בשימוש בהתאם להנחיות  
לוק נכון של המוצר.  המקומיות לטיפול בפסולת ביולוגית. מכיוון שתרופה זו תינתן על ידי רופא, הרופא אחראי לסי 

 אמצעים אלה יסייעו בהגנה על הסביבה. 

 

http://www.health.gov.il/
https://sideeffects.health.gov.il/
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 מידע נוסף  . 6

 הפעיל, התרופה מכילה גם:  מרכיב ה על   נוסף

Sodium chloride, tromethamine, magnesium chloride, poloxamer 188, hydrochloric acid, water for 
injection 

 

 כיצד נראית התרופה ומה תוכן האריזה: 

 זולג'נסמה היא תמיסה לעירוי שקופה עד מעט אטומה, חסרת צבע עד צבע לבן חלש.  
 

מ"ל. כל בקבוקון מיועד לשימוש חד   8.3מ"ל או  5.5זולג'נסמה מסופקת בבקבוקונים המכילים נפח מילוי נומינלי של 
 פעמי בלבד. 

 
 בקבוקונים   14-ל  2כל קרטון יכיל בין 

 
 

 , תל אביב. 7126בע"מ, ת"ד  נוברטיס ישראל   : וכתובתו והיבואן הרישוםבעל  שם 

 165-75-36125מספר הרישום של התרופה בפנקס התרופות הממלכתי במשרד הבריאות: 

 

 .  בהתאם להנחיות משרד הבריאות  2023אפריל נערך ב

 המינים. לשם הפשטות ולהקלת הקריאה, עלון זה נוסח בלשון זכר. על אף זאת התרופה מיועדת לבני שני 

 

 המידע הבא מיועד לצוות רפואי בלבד: 

The following information is intended for healthcare professionals only: 
 
Important: Please refer to the Summary of Product Characteristics (SmPC) before using. 
 
Each vial is for single use only. 
 
This medicinal product contains genetically-modified organisms. Local guidelines on handling of 
biological waste should be followed. 
 
Handling 

• Zolgensma should be handled aseptically under sterile conditions. 

• Personal protective equipment (including gloves, safety goggles, laboratory coat and 

sleeves) should be worn while handling or administering Zolgensma. Personnel should not 

work with Zolgensma if skin is cut or scratched. 

• All spills of Zolgensma must be wiped with absorbent gauze pads and the spill area must 

be disinfected using a bleach solution followed by alcohol wipes. All clean-up materials 

must be double bagged and disposed of in accordance with local guidelines on handling of 

biological waste. 

• All materials that may have come in contact with Zolgensma (e.g. vial, all materials used for 

injection, including sterile drapes and needles) must be disposed of in accordance with 

local guidelines on handling of biological waste. 

 
Accidental exposure 
Accidental exposure to Zolgensma must be avoided. 
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In case of accidental exposure to skin, the affected area must be thoroughly cleansed with soap 
and water for at least 15 minutes. In case of accidental exposure to eyes, the affected area must 
be thoroughly flushed with water for at least 15 minutes. 
 
Storage 
Vials will be transported frozen (at or below -60ºC). Upon receipt vials should be refrigerated at 
2°C to 8°C immediately, and in the original carton. Zolgensma therapy should be initiated within 
14 days of receipt of vials. The date of receipt should be marked on the original carton before the 
product is stored in the refrigerator. 
 
Preparation 
Vials should be thawed before use: 

• For packs containing up to 9 vials – thaw for approximately 12 hours in the refrigerator (2ºC 

to 8ºC) or 4 hours at room temperature (20°C to 25°C). 

• For packs containing up to 14 vials – thaw for approximately 16 hours in the refrigerator 

(2ºC to 8ºC) or 6 hours at room temperature (20°C to 25°C). 

 
Do not use Zolgensma unless thawed. 
 
Once thawed, the medicinal product should not be re-frozen. 
 
After thawing, gently swirl Zolgensma. Do NOT shake. 
 
Do not use this medicine if you notice any particles or discoloration once the frozen product has 
thawed and prior to administration. 
 
After thawing, Zolgensma should be given as soon as possible. 
 
Administration 
Zolgensma should be given to patients ONCE only. 
 
The dose of Zolgensma and exact number of vials required for each patient is calculated 
according to the patient’s weight (see SmPC sections 4.2 and 6.5). 
 
To administer Zolgensma, draw the entire dose volume into the syringe. Once the dose volume is 
drawn into the syringe it must be administered within 8 hours. Remove any air in the syringe 
before administering to the patient via intravenous infusion through a venous catheter. Insertion 
of a secondary (‘back-up’) catheter is recommended in case of blockage in the primary catheter. 
 
Zolgensma should be administered with the syringe pump as a single intravenous infusion with a 
slow infusion of approximately 60 minutes. It should be administered as an intravenous infusion 
only. It should not be administered as a rapid intravenous injection or bolus. Following completion 
of infusion, the line should be flushed with sodium chloride 9 mg/mL (0.9%) solution for injection. 
 
Disposal 
Any unused medicinal product or waste material should be disposed of in accordance with local 
guidelines on handling of biological waste. 
 
Temporary Zolgensma shedding may occur, primarily through bodily waste. Caregivers and 
patient’s families should be advised on the following instructions for the proper handling of 
patients’ bodily fluids and waste: 
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• Good hand-hygiene (wearing protective gloves and washing hands thoroughly afterwards 

with soap and warm running water, or an alcohol-based hand sanitiser) is required when 

coming into direct contact with patient’s bodily fluids and waste for a minimum of 1 month 

after Zolgensma treatment. 

• Disposable nappies should be sealed in double plastics bags and can be disposed of in 

household waste. 

 
 

 כה, בבר
 נוברטיס ישראל בע"מ 


